TEST REPORT: 7191033619-CHM12-MCY

15 MAY 2012
RESULTS
Sample Marked Copper, Cu %
3C/ 40/ 100 99.9 min
Copper Wire 3C/70/ 38 88 8 min
4AC/ 40/ 45 99 9 min
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